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Engineering and Science Services

CONSTRUCTION ENGINEERING LABORATORIES

Client: The Engineering Concrete Products Co. Techno- Crete.
Samples: Two Rectangular Interlock Pavers (20x10x10) cm.
Samples Received Date: November 24,2019

Report Date: December 01, 2019.

Abrasion test results according to EN 1338-2003 (Annex H):

Sample Abrasive wear (mm?)
1 2401
2 3240

N.B.
* Interlock pavers were delivered by the client.

Faculty Lab Adviser

Senior Lab Engineer
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CONSTRUCTION ENGINEERING LABORATORIES

Client: The Engineering Concrete Products Co. Techno- Crete.
Samples: Two Rectangular Interlock Pavers (20x10x10) cm.
Samples Received Date: November 24,2019

Report Date: December 01, 2019.

Absorption test results for Concrete Masonry Units according to ASTM C140-2017:

Sample # 1 2 Average
Length (ecm) 20 20 20
Width (cm) 10 10 10

Thickness (cm) 10 10 10
Received wt(kg) 4.36 4.26 4.31
Immersed wt(kg) 2.75 2.69 2.72
SSD wt (kg) 4.42 4.32 4.37
Dry wt(kg) 4.26 4.14 4.20
Absorption (kg/m?) 97.256 110.567 103.912
Absorption (%) 3.805 4.360 4.083

* Interlock units were delivered by the client.

Faculty Lab Adviser

Senior Lab Engineer
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CONSTRUCTION ENGINEERING LABORATORIES

Client: The Engineering Concrete Products Co. Techno- Crete.

Samples: Eight Rectangular Interlock Pavers (20x10x10) em. (Group 1)
Samples Received Date: November 24,2019

Report Date: December 01, 2019.

Splitting Tensile Strength test results according to (EN 1338-2003):

sampte | Weght | Longtn | ath | iekness | Vighd"® | il | et
(kN) (kg/em?) | (MPa)
1 4460 20 9.8 10 134.20 48.38 4.74
2 4320 19.8 10 10 129.90 46.83 4.59
3 4580 19.9 10 10 126.30 45.53 4.47
4 4500 20 9.9 10 117.50 42.36 4.15
5 4540 19.8 10 10 109.90 39.62 3.89
6 4400 19.9 10 9.8 130.50 47.05 4.61
7 4360 20 10 10 131.00 4723 4.63
8 4440 20 10 10 133.00 47.95 4.70
Average 126.5375 | 45.61875 | 4.4725
* Interlock pavers were delivered by the client.
Senior Lab Engincer Faculty Lab Adfviscr

T

@ THE AMERICAN
UNIVERSITY IN CAIRO

4,
C/ch 5]\(}:‘:
RING anp science S

AUC New Cairo AUC Tahrir Square New York Office
AUC Avenue » P.O. Box 74 113 Kasr EL Aini Street » P.O. Box 2511 420 Fifth Avenue « Third Floor
New Cairo 11835 « Egypi Cairo 11511 = Egypt ’ New York « NY 10018-2729 « USA
WVE e S et Aaddall 35k TN e sl il g LI YT S gl ¢ gt 2 £
e s VVAYS 5aall 5 aldd e NV VOVY 5 AUl A8 5t haalll ZY Y 4 VALYVYS )

tel 20.2.2615.2757 « ess@aucegypt.edu * www aucepypt.edu/sse/ess

Scanned by CamScanner



